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Rangelow | Rangeup | RBW | Frequency | __Powerabs | Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
2,475 GHz 2.490 GHz 1.000 MHz 2.48992 GHz -37.70 dém -12.70 d& 2,550 GHz 2,570 GHz 100.000 kHz 2.56500 GHz 0.16 dém -29.84 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49583 GHz -33.95 dBm -20.95 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57005 GHz -33.63 dBm -23.63 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,48716 GHz -33.39 dém -23.39 de 2,571 GHz 2,575 GHz 1.000 MHz 2,57236 GHz -32.92 dBm -22.92 dB
2,459 GHz 2.500 GHz 500.000 kHz 2.50000 GHz -33.81 dém -23.81 d& 2 575 GHz 2.590 GHz 1.000 MHz 2.57599 GHz -34.40 dBm -21.40 dB
2,500 GHz 2.520 GHz 100.000 kHz 2.51284 GHz 0.18 dBm -29.82 dB 2,500 GHz 2,505 GHz 1.000 MHz 2.50024 GHz -52.02 dBm -57.02 dB
N
( I J - ( | ) ..
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SPORTON LAB.

FCC RF Test Report

Report No. : FG282002C

Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum L
Ref Level 0.00 dBm  Offset 6.00 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit Gheck PABS Limit §heck PAES
-10 A\!HP SPURIOUS LINE _ABS PASS -0 dﬁl‘;ﬂﬂ APURIOUS LINE BS PABS
-20 dBm -20 dBm
SPURIOUS_LINE_AES, SPURIOUS_LINE_AES,
-40d -40 dB
50 d8m 1 — 50 dBm I | . —
- _MJ-F""‘"I"" U oA AL A A - MJM"‘J" | AARAALNN A gt Vot
-70 dBm 70 dBm
-80d 80 dB
-90 dBm -390 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 955.64466 MHz -57.29 dém -32.29 dB 30.000 MHz 1.000 GHz 1.000 MHz 930.92204 MHz -57.47 dBm -32.47 4B
1.000 GHz 2,490 GHz 1.000 MHz 2.45549 GHz -55.37 dBm -30.37 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -54.44 dBm -29.44 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.99976 GHz -49.59 d8m -24.59 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.99250 GHz -53.67 dBm -28.67 d8
5.000 GHz 10.000 GHz 1.000 MHz 5.00075 GHz -39.43 dém -14.43 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -40.94 dBm -15.94 dB
10.000 GHz 18,000 GHz 1.000 MHz 17.07031 GHz -53.33 dém -28.33 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.04031 GHz -53.25 dBm -28.25 di
18.000 GHz 26.000 GHz 1.000 MHz 19.85113 GHz -53.29 dBm -26.29 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.89263 GHz -53.20 dBm -26.20 dB
( ) J ( J J -
Date: 7.SEP.2022 03:35:51 Date: 7.SEP.2022 03:42:45
Highest Channel / QPSK
Spectrum u%:l
Ref Level 0.00 dem Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dﬂ SPLIRTOUS J INE_ARS PARS
-20 dBm
| SPURIOUS_LINE_ABS
-40 dBm
-50 dem
] - ol ~
M - P il ——
"
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 252006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 032.86107 MHz -57.41 dBm -32.41 dB
1.000 GHz 2.490 GHz 1,000 MHz 2.38598 GHz -56.85 dBm -31.85 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.82555 GHz -53.71 dBm -28.71 dB
5.000 GHz 10.000 GHz 1,000 MHz 5.13074 GHz -42.63 dBm -17.63 dB
10.000 GHz 18.000 GHz 1,000 MHz 17.04131 GHz -53.29 dBm -28.29 db
18,000 GHz 26,000 GHz 1,000 MHz 23.25942 GHz -53.24 dBm -28.24 db

)

)

Date 7 SEP 2020 03:44:05
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LTE Band 7 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK

Spect = [ spectrum L
Ref Level 0.00 dBm Offset 5.00 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit §heck PAES Limit fheck pabs
-10 AQHP SPURIOUS LINE _ABS PASS -0 dﬁl‘ﬂﬂ APURIOUS LINE BS PABS
-20 dBm 20 dém
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
-40d I 40 dB I
-50 dBm t —~ -50 dBm | —
M-—#—"‘"L"‘ J B s o a il o - _.....I'\n.ﬂ"""L" J LA A et A
-70 dBm 70 dBm
-80d -80 dB
-s0d -390 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 850.45227 MHz -57.34 dBm -32.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 953.70565 MHz -57.39 dBm -32.3% d&
1.000 GHz 2,490 GHz 1,000 MHz 2,48975 GHz -52.93 dBm -27.93 d 1.000 GHz 2,490 GHz 1.000 MHz 2,48578 GHz -55.75 dBm -30.75 dB
2.580 GHz 5,000 GHz 1,000 MHz 4.95685 GHz -53.52 dam -28.52 de 2.580 GHz 5.000 GHz 1.000 MHz 4.88265 GHz -53.72 dém -28.72 de
5.000 GHz 10.000 GHz 1,000 MHz 5.00125 GHz -39.81 dBm -14.81 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -40.51 dBm -15.51 d8
10.000 GHz 18,000 GHz 1,000 MHz 17.04281 GHz -53.26 dém -28.26 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.04381 GHz -53.27 dBm -28.27 dB
18.000 GHz 26,000 GHz 1,000 MHz 18.86613 GHz -53.28 dBm -28.26 dB 18.000 GHz 26.000 GHz 1.000 MHz 24.24236 GHz 4 dBm -26.34 dB
( | J ( J J
Date: 7.SEP.2022 035059 Date: 7.SEP.2022 03:57:52

Highest Channel / QPSK

Spectrum u%:l

Ref Level 0.00 dém Offset 6,00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck pabs
10 dd iPLURIOUS | INE_ABS PARS
-20 dBm
| SPURIOUS_LINE_ABS

-40 dBm

-50 dBm

Wﬂw e et AAAAAAA A gt LR

3

4

-70 dBm
-80 dem
-90 dBm
Start 30.0 MHz 252006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 975.51974 MHz -57.39 dBm -32.39 dB
1.000 GHz 2.490 GHz 1,000 MHz 2.38102 GHz -56.72 dBm -31.72 dB
2.580 GHz 5.000 GHz 1.000 MHz 2.58024 GHz -53.52 dBm -28.52 dB
5.000 GHz 10.000 GHz 1.000 MHz £.12124 GHz -41.88 dBm -16.88 dB
10.000 GHz 18.000 GHz 1,000 MHz 17.02431 GHz -53.48 dbm -28.48 db
18,000 GHz 26,000 GHz 1,000 MHz 23.25692 GHz -53,20 dBm -28,20 dB

)i J [

Date 7 SEP 2022 03591
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LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum L
Ref Level 0.00 dBm  Offset 6.00 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit Gheck PABS Limit §heck PAES
-10 AHHP SPURIOUS LINE _ABS PASS -0 dﬁl‘ﬂﬂ APURIOUS LINE BS PABS
-20 dBm -20 dBm
SPURIOUS_LINE_AES, SPURIOUS_LINE_AES,
40 d I 40dB W
-50 dam—H — -50 dBm |
Mu—*"‘*wl AR g™ mf.,.:.‘.“‘r"ﬂ'_J.'l | | P s i
70 dem 70 dBm
-80d 80 dB
90 d 90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 897.47376 MHz -57.07 dém -32.07 de 30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -57.42 dBm -32.42 0B
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -49.15 dBm -24.15 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48370 GHz -54.84 dBm -29.84 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.97992 GHz -53.74 d8m -28.74 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.97605 GHz -53.38 dBm -268.38 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -39.51 dém -14.51 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -40.20 dBm -15.20 dB
10.000 GHz 18,000 GHz 1.000 MHz 17.04581 GHz -53.26 dBm -28.26 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.05231 GHz -53.32 dBm -28.32 d8
18.000 GHz 26.000 GHz 1.000 MHz 23.25292 GHz -53.23 dBm -26.23 dB 18.000 GHz 26.000 GHz 1.000 MHz 23.26592 GHz 7 dBm -28.27 dB
( | J ( J J
Date: 7.SEP.2022 040606 Date: 7.8EP.2022 04:13:00
Highest Channel / QPSK
Spectrum u%:l
Ref Level 0.00 dem Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dﬂ SPLIRTOUS J INE_ARS PARS
-20 dBm
| SPURIOUS_LINE_ABS
-40 dBm
-50 dem
A P >
partfammen? ettt Tt an Bt v st Dbt Dt
'
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 252006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 873.72064 MHz -57.25 dBm -32.25dB
1.000 GHz 2.490 GHz 1,000 MHz 2.45549 GHz -56.77 dBm -31.77 dB
2.580 GHz 5.000 GHz 1.000 MHz 2.58266 GHz -49.88 dBm -24.88 dB
5.000 GHz 10.000 GHz 1,000 MHz 5.11174 GHz -40.69 dBm -15.69 dB
10.000 GHz 18.000 GHz 1,000 MHz 17.03781 GHz -53.33 dBm -28.33 db
18,000 GHz 26,000 GHz 1,000 MHz 23.88788 GHz -53.19 dBm -28,19 db
Date 7 SEP 2029 049809
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Report No. : FG282002C

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum L
Ref Level 0.00 dBm  Offset 6.00 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit Gheck PABS Limit §heck PAES
-10 AQHP SPURIOUS LINE _ABS PASS -0 dﬁl‘;}f‘ APURIOUS LINE BS PABS
-20 dBm -20 dBm
SPURIOUS_LINE_AES, SPURIOUS_LINE_AES,
40 d I 40 dB I
-50 dem — 50 dBm | —
w-""‘""’ U pmpnAPAAALA ™ e nanil! | AL NP et o
-70 dBm 70 dBm
-80d 80 dB
90 d 90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 867.90355 MHz -57.17 dém -32.17 o8 30.000 MHz 1.000 GHz 1.000 MHz 996.84508 MHz -57.32 dbm -32.32 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.4B975 GHz -51.30 dBm -26.30 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48131 GHz -55.05 dBm -30.05 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.98234 GHz -53.42 d8m -28.42 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.99008 GHz -53.44 dBm -268.44 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -40.01 d8m -15.01 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -41.24 dBm -16.24 dB
10.000 GHz 18,000 GHz 1.000 MHz 17.03781 GHz -53.25 dém -28.25 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.04731 GHz -53.37 dBm -28.37 d8
18.000 GHz 26.000 GHz 1.000 MHz 23.86238 GHz -53.31 dBm -28.31 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.85213 GHz 6 dBm -26.16 dB
( | J ( J J
Date: 7.SEP.2022 04:35.04 Date: 7.SEP.2022 04:41:58
Highest Channel / QPSK
Spectrum u%:l
Ref Level 0.00 dem Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dﬂ SPLIRTOUS J INE_ARS PARS
-20 dBm
| SPURIOUS_LINE_ABS
-40 dBm
-50 dem T
1 | N A A~ A
P i = metiati Nl o -
L
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 252006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 762.22639 MHz -57.41 dBm -32.41 dB
1.000 GHz 2.490 GHz 1,000 MHz 2.46195 GHz -56.79 dBm -31.79 dB
2.580 GHz 5.000 GHz 1.000 MHz 2.58024 GHz -52.37 dBm -27.37 dB
5.000 GHz 10.000 GHz 1,000 MHz 5.10224 GHz -42.66 dBm -17.66 dB
10.000 GHz 18.000 GHz 1,000 MHz 17.04631 GHz -53.43 dBm -28.43 db
18,000 GHz 26,000 GHz 1,000 MHz 24.27686 GHz -53.32 dBm -28,32 db
Date 7 SEP 2022 044347

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A46 of A163




saronas. FCC RF Test Report

Report No. : FG282002C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0021
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : 2AFZZ1316UG
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s=amranas. FCC RF Test Report Report No. : FG282002C

LTE Band 41(PA1)

Peak-to-Average Ratio
Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 8.78 8.58 8.38 PASS
Sporton International Inc. (Kunshan) Page Number : A48 of A163
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LTE Band 41/ 20MHz

Middle Channel / Full RB / QPSK

Spectrum =
Ref Level 26.00 dam  OFfset 5.00 08
att 3008 AQT 2 ms @ RBW 20 MH:

(@152 View

F 2,593 GHz

ean Pwir + 20.00 dB.
Gomplementary Cumulative Distribution Function

Samples: 130000
Mean Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 20.54 dem | 30.28 dam 9.74 6B 5.10 d8 7.57 dB .78 dB 9.33 d8
—_—
i ] [T

DCate: 6.5EP.2022 08.14.18

Middle Channel / Full RB / 16QAM

Spectrum =
Ref Level 26.00 dam  OFfset 5.00 08
att 3008 AQT 2 ms @ RBW 20 MH:

(@152 View

S
.
-
001 =
iR
RN
1E-D :
“s\
1E0 ‘\ -
¢
|
1E-0 T Wg
F 2.593 GHz ean Pwr + 20,00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
Mea Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 20.59 dBm 30.30 dBm 9.71 dB 4.84 d8 7.30 dB 2,58 db 5.25 dB
)j ] [y

DCate: 6.5EP 2022 08.14.41

Middle Channel / Full RB / 64QAM

Spectrum =
Ref Level 26.00 dam  OFfset 5.00 08
att 3008 AQT 2 ms @ RBW 20 MH:

(@152 View

F 2.593 GHz ean Pywr + 20.00 dB
Gomplementary Cumulative Distribution Function

Samples: 130000
Mean Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 20.11 dBm 29.55 dam 9.45 dB 4.55 dB 7.07 dB 2,38 db 5.16 dB
—_—
Jj ] ()

DCate: 6.SEP.2022 08.15.04
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26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

19.14

18.86

Spectrum - Spectrum -
Ref Level 26.00 dBm  Offset £.00 0B & RBW 300 kHz Ref Level 26.00 dBm  Offset 5.00 OB & RBW 300 kHz
o At 30d8  SWT 180y @ VBW 1MHz  Mode Auto FFT e att 30d8 SWT 180y @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
. Mi[1] 14.28 dBm) . Mi[1] 13.28 dBm
20 dém T 2.5913620 GHz, 20 dém o 2.5018810 GHz
n I 18,11 26.00 dB) .. 3 - 26.00 dB
. Pt A S ARIBA D E . . \ ol A i MR, e d
10 dam f = B 19.141000000 MHZ| 10dem T < ! g By TN 18.861000000 MH
| Q factor 195.4 a factar | 137.4
od ; 0d J 1
/
-10 F 10 + e
/ f ¥ .
-20d L 20 di + =
/ Y , R
A il ) -\ / A
A0 AR ———frrtef 30 e
A AR A ]
LA A WA | oty U W
40 o 40 d
-50 -50
60 d 60 d
704 70
CF 2.593 GHz 1001 pts Span 40.0 MHZz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 2.551362 GHz 14.26 dbm nd& down 19,141 MHz [ EY 2.551681 GHz 13.28 dbm ndB down 18,861 MHz
T1 1 2.58341 GHz -11.92 dem e 26.00 dB T1 1 2.583649 GHz -13,95 dém 108 26.00 d8
T2 1 2.60255 GHz -11.52 dém Q factor 135.4 T2 1 2.60251 GHz -12 52 dBm Q facter 137.4
) U e ) U e
Date 6 SEP.2022 082200 Date: 6. SEP.2022 08.23.03
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Occupied Bandwidth

Mode

LTE Band 41 : 99%0BW(MHz)

BW

20MHz

Mod. QPSK

16QAM

Middle CH 17.86

17.90

Spectrum - Spectrum -
Ref Level 26.00 dBm  Offset £.00 0B & RBW 300 kHz Ref Level 26.00 dBm  Offset 5.00 OB & RBW 300 kHz
o At 30d8  SWT 180y @ VBW 1MHz  Mode Auto FFT e att 30d8 SWT 180y @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
Mi[1] 14.98 dBm) Mi[1] 13,14 dBm
20 dém ] B 2.5884850 GHz 20 dBm ; 2.5012420 GHz
s Db AU ke OFR BV g 17.862137862 MH2 s . Sda A AlapanaBEBu 17.902097902 MHz
10 dem ;i - 10 dem ot - v = ¥
f w T i
od : I od l
| \ ‘|
-10 . -10 L
) | | |
-20d - 20 di - '
7 T 17 NN P P
b A A VY ~
& fi (SN ¥ fd AT Al \ A
40 o 40 d
-50 -50
60 d 60 d
704 70
CF 2.593 GHz 1001 pts Span 40.0 MHZz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value | ¥-value | __Function Function Result
ML 2.538485 GHz 14.56 dbm [ EY 2.5531242 GHz 13,14 dbm
T1 1 2.584049 GHz 0.77 dBm 0cc Bw 17862137862 MH2 T1 1 2.584049 GHz 9,19 dem 0cc Bw 17002007902 MHZ
T2 1 2.6019111 GHz 10.14 dBm T2 1 2.601951 GHz 5,53 dBm
) ) U e ) ] U e
Date 6 SEP.2022 082221 Date: 6. SEP 2022 082242
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.22 dB Mode Auto Sweep

] trum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 6,22 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
TAF SPU 1BEKABS Bs
20 EFH‘"" (th.r:k i . PABS " 5 n?ﬂ(}aﬁnﬁl’hﬂf—k. - Un:\ ‘\
ine _§PURIOUS_| INE_ABS PABS “ Line _$PURIGBUS | INE_ABS_| PABS
10 dBm 10 dBm J i
0 dem ‘ l 0 derm J
o l} \\ . |
20 dm -20 dBm |
SPURIOUS_LINE_ABS_ M \ -3Q dBm
<30 e V\\ ﬂ
-40 dBm et ¥
S04 T
-S0.dAm: - e A—M dBrn
-60 dBm
60 dam
70 dBm
70 dem
L Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,501 6Hz | [Sourious Emissions
Bpurious Emissions o Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit 2,685 GHz 2,690 GHz 100,000 KRz 2.68965 GHz 21,94 dem ~8.06 0B
2,475 GHz 2.490 GHz 1.000 MHz 2.49035 GHz ~44.58 dBm -19.59 dB 2,650 GHz 2,651 GHz 100,000 kHz 2.69000 GHz -14.93 dBm -4.93 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -27.25 dBm -14.25 dB 2,601 GHz 2,695 GHz 1.000 MHz 2.60108 GHz -26,25 dém -16.25 dB
2495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -17.34 dBm -4.34.dB 2,695 GHz 2,696 GHz 1,000 MHz 2.69501 GHz -42,23 dém -29.23 dB
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2,495 GHz 2.496 GHz 200,000 kHz 2,49550 GHz -33.77 dBm -20.77 dB 2.605 GHz 2,710 GHz 1.000 MHz 2.60563 GHz 34,36 dBm ~21.36 dB
2,496 GHz 2.516 GHz 100.000 kHz 2,51136 GHz 0.24 dBm -29.76 dB 5.710 GHz 5715 GHz 1,000 MHz 5 71136 GHz Z3E.46 dBm 13,46 dB
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